NEORONE is a fiber with low heat conductivity.
It has excellent heat insulation capabilities to
prevent loss of body heat, keeping your body
temperature consistent.
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When fibers are wet, water will evaporate,
taking some of the heat away from the
material. Therefore, your body temperature
will drop. NEORON® fiber does not absorb
water or perspiration. It dries quickly, keeping
skin dry, comfortable and warm.
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NEORON® fiber will generate negative static
electricity * negative ions through friction, by
rubbing against the skin or other fibers.
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OUTSTANDING
FLAME RETARDANCY
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NEORONE® is a retardant material that is able to
contain the spread of flames. The NEORON®
bedsheets and blankets are recognized as a
fire retardant product by Japan Fire Retardant
Association.
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Experiment unit EERE {i:
UNITIKA Garment Technology Co., Ltd. Research Laboratory Division
BAUNITIKAH EHBHRERE

Testing method A&7 %:

The test environment is set to a temperature of 20°C and a humidity of 65%
The mannequin's temperature is controlled at 36°C and shirts made from
NEORON® and cotton are put over it for 1 hour respectively and a thermal
imaging equipment is used to capture the shirt's surface.
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Test result {4 R:

The fabric with good thermal insulation will appear blue on the imaging
which indicates a lower surface temperature. The fabric with poor thermal
insulation indicates a higher surface temperature and appears red.
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Limiting Oxygen Index Value, S 7 fRI5# (LOIfE)

BI012 NEORON® Blanket
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Experiment unit EEREI:
UNITIKA Garment Technology Co., Ltd. Research Laboratory Division
BAUNITIKAGR S MR BRE

Testing method & 7 %:

LOI value refers to the minimum concentration of oxygen required to
sustain flaming combustion of a material. Material that has a LOI value of
26.0 and above is less combustible and contains higher fire-retardant
properties. First, the oxygen concentration is adjusted for all test tubes,
then the test cloths which are made of different fibers are ignited. The LOI
values are then determined based on the minimum oxygen level required
for each test cloth to burn
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Experiment unit EEE{i:
Japan Textile Products Quality and Technology Center
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Testing method 5 75 3%:

Test cloths made of different fibers are placed on the radiating plate
that is set at 36°C for 2 hours. The difference between the amount of
electricity required to maintain the test cloths at 36°C and to maintain
the radiating plate without any test cloth are recorded.
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Test result {4 R:
The larger the difference, the better the warmth retaining rate.
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Experiment unit EERE{i:
Japan Textile Products Quality and Technology Center
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Testing method A&7 i#:

Different fiber test cloths are prepared with a horizontal line drawn 2cm
from the lower edge of each piece of cloth. They are then fixed on a rod
supported above a basin with the height adjusted so that the lower edge
of each cloth is immersed in colored water. After 10 minutes, the rising
height of the colored water is measured from the drawn horizontal line.
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Experiment unit EERE {i:
UNITIKA Garment Technology Co., Ltd. Research Laboratory Division
BAUNITIKAR &R RERE

Testing method Rt 75 i#:

The test environment was set to a temperature of 20°C and a humidity of
40%. AS001 (100% NEORON®) was affixed on the testing device for 1 minute
and then rubbed for 30 seconds. These steps were repeated 3 times, data
collected each round was recorded.
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